(] ~1° 1 ~ . ~
#| v Click for info % = new part

FERRARI Motor mowers, FERRARI 2-wheel tractors - CRANKCASE BLADERUNNER 60 75 22/09/2021

IFERRARI] 041.03.A0001_06 - CRANKCASE BLADERUNNER 60 75 Page 1/4




Pos.

—

O o0 9 N W B~ WD

19

20

20

21

Id
590321102
57132114
56132115
55232116
5613211772
59047377
561323987
561323977
580593102
34213022
31201210
561593197
34110023
55142076
55247373
31411170
31121558
31241065
580C0940

580C0964

561C0939Z

561C0963Z

592C0926

Q.ty  Description
ROD
SCREW NUT
BUSHING
SUPPORT
PIN
WHEEL
SPACER
SMALL BLOCK
SPRING
ROLL PIN
NUT M10
ASTA REGOLAZIONE ZNT
SPLIT PIN A2,5X22 UNI 1336
KNOB
BUSHING
WASHER 17x30
SCREW TTQ M6X16 UNI 5731
SELFLOCK NUT M6
FABRIC COVER

FABRIC COVER

STOP

STOP

SUMP

FERRARI Motor mowers, FERRARI 2-wheel tractors - CRANKCASE BLADERUNNER 60 75

IFERRARI] 041.03.A0001_06 - CRANKCASE BLADERUNNER 60 75

Note

SOSTITUISCE 561593112

cm 75 - REMPLACE 59059314+59059315+59059346+59059347+59059443
+59059423+56159436+56159437+58058408+58058405+59259321+59259323
+56159436+56159437+59259958+55259439+55159912

cm 60 - REPLACE 59059314+59059315+59059346+59059347+59059443+59059423
+56159436+56159437+58058408+58058405+59259321+59259323+56159436
+56159437+59259958+55259439+55159912

cm 75 - REMPLACE 59059314+59059315+59059346+59059347+59059443
+59059423+56159436+56159437+58058408+58058405+59259321+59259323
+56159436+56159437+59259958+55259439+55159912

cm 60 - REPLACE 59059314+59059315+59059346+59059347+59059443+59059423
+56159436+56159437+58058408+58058405+59259321+59259323+56159436
+56159437+59259958+55259439+55159912

cm 75 - REMPLACE 59059314+59059315+59059346+59059347+59059443
+59059423+56159436+56159437+58058408+58058405+59259321+59259323
+56159436+56159437+59259958+55259439+55159912

22/09/2021
Page2/4



Pos.

21

22
23
24

25

25

26

26

27
28
29
30
31
32
33
34
35
36
37

Id

592C0951

31121603
56159335

551C0862

590C0932N

590C0957N

58058405

58058408

56159344R
59047370Z

34110042
56147641
31241100
56159325
31121558
31241065
31241084
55232104

590C0936R

Q.ty  Description
SUMP

SCREW TTQ M10X40 UNI 5731
SLEEVE
STOPPER

DIVISION

DIVISION

FABRIC COVER

FABRIC COVER

BALLAST

WHEEL SPINDLE

SPLIT PIN A4X30 UNI 1336

U BOLT

SELFLOCK HEXAGON NUT M10
WASHER 10.5-35-2

SCREW TTQ M6X16 UNI 5731
SELFLOCK NUT M6
SELFLOCK NUT M8 6S
DRAWBAR BEARING
HANDLE

FERRARI Motor mowers, FERRARI 2-wheel tractors - CRANKCASE BLADERUNNER 60 75

IFERRARI] 041.03.A0001_06 - CRANKCASE BLADERUNNER 60 75

Note

cm 60 - REPLACE 59059314+59059315+59059346+59059347+59059443+59059423
+56159436+56159437+58058408+58058405+59259321+59259323+56159436
+56159437+59259958+55259439+55159912

REPLACE 59059314+59059315+59059346+59059347+59059443+59059423
+56159436+56159437+58058408+58058405+59259321+59259323+56159436
+56159437+59259958+55259439+55159912

cm 75 - REMPLACE 59059314+59059315+59059346+59059347+59059443
+59059423+56159436+56159437+58058408+58058405+59259321+59259323
+56159436+56159437+59259958+55259439+55159912

cm 60 - REPLACE 59059314+59059315+59059346+59059347+59059443+59059423
+56159436+56159437+58058408+58058405+59259321+59259323+56159436
+56159437+59259958+55259439+55159912

cm 60 - REPLACE 59059314+59059315+59059346+59059347+59059443+59059423
+56159436+56159437+58058408+58058405+59259321+59259323+56159436
+56159437+59259958+55259439+55159912

cm 75 - REPLACE 59059314+59059315+59059346+59059347+59059443+59059423
+56159436+56159437+58058408+58058405+59259321+59259323+56159436
+56159437+59259958+55259439+55159912

cm 75 - REMPLACE 59059314+59059315+59059346+59059347+59059443
+59059423+56159436+56159437+58058408+58058405+59259321+59259323
+56159436+56159437+59259958+55259439+55159912

22/09/2021
Page3/4



Pos.

37

38
39
40

40

41
42
43
44
45
46
47
48
49
50

Id
590C0960R

56159433N
31112172
59059423N

59059443N

30000001
59059431N
31112176
59047357N
55243904
31412210
56152053
31411104
58052050R
35211080

Q.ty  Description
HANDLE

ADJUSTING BRACKET
SCREW TE C/F M8X70 DIN 6921
SMALL WHEEL AXLE

SMALL WHEEL AXLE

LUBRICATOR M10

FIXING BRACKET

SCREW TE C/F M8X75 DIN 6921
COMPLETE FORK

BUSHING

WASHER 21

PIN

WASHER 10,5x18

SPRING

SEEGER RING E 8 UNI 7434

FERRARI Motor mowers, FERRARI 2-wheel tractors - CRANKCASE BLADERUNNER 60 75

IFERRARI] 041.03.A0001_06 - CRANKCASE BLADERUNNER 60 75

Note

cm 60 - REPLACE 59059314+59059315+59059346+59059347+59059443+59059423
+56159436+56159437+58058408+58058405+59259321+59259323+56159436
+56159437+59259958+55259439+55159912

cm 75 - REMPLACE 59059314+59059315+59059346+59059347+59059443
+59059423+56159436+56159437+58058408+58058405+59259321+59259323
+56159436+56159437+59259958+55259439+55159912

cm 60 - REPLACE 59059314+59059315+59059346+59059347+59059443+59059423
+56159436+56159437+58058408+58058405+59259321+59259323+56159436
+56159437+59259958+55259439+55159912

22/09/2021
Page4/4



